8 7 ) 5 4 3 2 1

INSTALLATION INSTRUCTIONS: UT-2008-KIT HARDWARE CONTENTS
REPLACEMENT PARTS
1. Review the parts list and ensure you have all parts and tools required for assembly.
. . . e ITEM DESCRIPTION HAVIS PART | qry
2. If converting another UT-2000 series product, first remove the existing side lugs and rear fences. NO. NUMBER :
3. Loosely assemble the new kit to the base tray as shown in the exploded view. 1 gP%glEFC,)RN%UND, UNTHREADED, 0.4375" OD X 0.290" ID X UT-0126-MA 2 P
4. Adjust and tighten the new kit according to the configuration instructions in the UT-2000 Series 2 |BRACKET, REAR FENCE, UT-200 SERIES UT-0177-SM ]
3 [BRKT, LEFT, UT-201-KIT-9 10-007950 2
owner’s manual or go to www.havis.com for more information. 4 |BRKT, RT, UT-201-KIT-9 10-007951 1
5  |SCREW, BUTTON HEAD, PIN-IN-TORX, # 10-32 X 1" GSM33329 3
NOTE: Retain all unused hardware for possible future re-use. ¢ |SCREW, BUTTON HEAD, PIN-IN-TORX, #10-32 X 0.5" GSM33327 5
7 CAP -0.45" X 0.5", 0.04" THK HW-CA-0001/GSM41120 4
8 CAP -0.69" X 0.875", 0.04" THK HW-CA-0002 2
9 NUT, #10-32 X 0.375" SQUARE X 0.130" HW-MN-0004/GSM30110 5
10 |WASHER, BELLEVILLE, SERRATED, #10 HW-SW-1262/GSM31089 7
11 |INSTALLATION INSTRUCTIONS, UT-2008-KIT UT-2008-KIT_INST 1
TOOLS
12 |L-KEY TAMPER-RESISTANT, 125, 2-13/32" L HW-AW-0006/GSM50261 | 1 C

PRODUCT I.D.
(5) (10) UT-2008-KIT  06-07-19
PRODUCT NAME

UT-2008 KIT

WARNING: ALL HAVIS INC. PRODUCTS ARE DESIGNED WITH SAFETY OF USE AND INSTALLATION IN MIND. HOWEVER, PRODUCT DESCRIPTION

IT IS THE SOLE RESPONSIBILITY OF THE OWNER/OPERATOR OF A VEHICLE USING HAVIS INC. MOUNTING AND

DRAWING NUMBER:  Seissialiiie bl il i it st itonc \/

UT-2008-KIT_INST 619 iseoroii i horrer ielatin et R Ry UNIVERSALTRAY, UT-2000  HAVIS
-INST_ SERIES, PANASONIC FZ-Q1

MOTION DEVICES MUST BE MOVED TO AND STOWED/SECURED IN THEIR SAFE DRIVING POSITIONS BEFORE
OPERATING VEHICLE.

WEIGHT: (LBS)

REV. DATE

1-800-524-9900
WWW.HAVIS.COM 6-1 9

F-730-019 REV A

8 7 ) 5 4 3 2 1



	Sheet1
	Drawing View1
	Drawing View2


